


INVESTOR 
PRESENTATION

1



SA F E HARBOUR

This presentation is for information purposes only and does not constitute, nor should be regarded as, an offer, invitation, inducement, solicitation or advertisement with respect to the purchase or sale of any security

of Satva Engineering Construction Limited (“Company”, “Issuer”) and no part of it shall form the basis of or be relied upon by you or any third party in connection with any investment decision, transaction, contract or

commitment whatsoever. Further, it does not constitute a recommendation by the Company or any other party to sell or buy any securities of the Company. Any person who subsequently acquires the Company’s

equity shares must rely solely on the information contained in the prospectus (if resident in India) or the prospectus and international wrap (if resident outside India) to be issued in connection with the offer, issue and

sale of the Company’s equity shares, on the basis of which alone subscription for equity shares may be made.

All information contained in this presentation and any other information presented or discussed in connection herewith is provided solely by the Company and its Directors. The information contained in this

presentation has not been independently verified by Vivro Financial Services Private Limited (“BRLM”). No representation or warranty, express or implied is made as to, and no reliance should be placed on, the fairness,

accuracy, completeness or correctness of such information or opinions contained herein. The Lead Manager and their affiliates shall not have any liability whatsoever (in negligence or otherwise) for any loss howsoever

arising from any use of this presentation or its contents or otherwise arising in connection with this presentation.

The information in this presentation is provided as at the date of the Red Herring Prospectus filed by the Company and is subject to change without notice, its accuracy is not guaranteed, it may be incomplete or

condensed and it may not contain all material information concerning the Company. The Company, the Lead Manager and their respective affiliates do not have any obligation to, and do not intend to, update or

otherwise revise any statements reflecting circumstances arising after the date of this presentation or to reflect the occurrence of underlying events, even if the underlying assumptions do not come to fruition, no

representation or warranty (whether express or implied) is given in respect of any information in this presentation or that this presentation is suitable for the recipients’ purposes. The delivery of this presentation does

not imply that the information herein is correct as at any time subsequent to the date hereof and the Company has no obligation whatsoever to update any of the information or the conclusion contained herein to

correct any inaccuracies which may become apparent subsequent to the date hereof. The Company assumes no direct or indirect responsibility for any errors or omissions in the contents of this presentation.

This presentation may not be used, reproduced, copied, distributed, published, shared, or disseminated in whole or in part, nor may its contents be disclosed by the recipient to any other person. Receipt of this

presentation constitutes an express agreement to be bound by such confidentiality and the other terms set out herein. Any failure to comply with these restrictions may constitute a violation of applicable securities

laws.

The Company is proposing, subject to receipt of requisite approvals, market conditions and other considerations, to undertake an initial public offer of its equity shares (the “Issue”) and has prepared and filed its Red

Herring Prospectus for the purpose of such Issue with the NSE Limited (“NSE”). The Red Herring Prospectus is available on the website of NSE Emerge at www.nseindia.com , website of the Company at

https://sattvaengg.in/ and the website of the BRLM at www.vivro.net. You should note that investment in equity shares involves a high degree of risk and for details relating to the same, see the section titled “Risk

Factors” of the aforementioned offer document.

This presentation is not for distribution in, nor does it constitute an offer of securities for sale, in the United States of America or any other jurisdiction where such distribution is unlawful and may not be forwarded to

any U.S. person or to any U.S. address or any other jurisdictions where such distribution is not permitted. The Equity Shares have not been and will not be registered under the U.S Securities Act of 1933, as amended

(the “U.S Securities Act”) and may not be offered or sold within the United States (as defined in Regulation S of the U.S Securities Act), except pursuant to an exemption from, or in a transaction not subject to, the

registration requirements of the U.S Securities Act and applicable state securities laws. There will not and is not currently intended to be any public offering of securities in the United States. Accordingly, the Equity

Shares are only being offered and sold outside the United States in offshore transaction in reliance on Regulation S of the U.S Securities Act and the applicable laws of the jurisdiction where these offer and sales occur.

The information contained in this presentation is not intended to be, and should not be, viewed by any person in the United States or in any other jurisdiction outside India where the offer and sale of the securities is

not permitted under the laws of such jurisdictions. The presentation is not intended for distribution to, or use by, any person or entity in any jurisdiction or country where (a) distribution or use of such information

would not be permissible under or be contrary to/in violation of any applicable law or regulation; or (b) the Company or any of its affiliates would by virtue of such distribution become subject to new or additional

registration requirements. The information in this section is directed at, and is intended for distribution to, and use by, residents of India or residents of permitted jurisdictions only. Residents of countries where

distribution/viewing of such information is not permitted are not authorized to view or use the information in this presentation. Please note that because of restrictions imposed by law on soliciting securities business

in various jurisdictions, subscription to the Offering will not be permitted to residents of certain jurisdictions.

This presentation has not been and will not be reviewed or approved by a regulatory authority in India or by any stock exchange in India.

Certain industry and market data used in this presentation has been obtained or derived from D&B Report titled “Industry Report on EPC in Water and Wastewater Distribution Infrastructure in India” dated April 02,

2025 and commissioned and paid for by the Company for an agreed fee for the purposes of confirming the Company’s understanding of the industry in connection with the Issue.

2Private & Confidential – For discussion only INot for circulation

http://www.nseindia.com/
https://sattvaengg.in/
http://www.vivro.net/


T AB L E O F CONTENTS

Company’s

Overview
24

14

19

Industry’s

Overview

Financial

Performance

Strengths & 

Strategies

3



COMPANY 
OVERVIEW



COMPANY OVERV I EW

20 Years In 

Business
5 Business 

Verticals

50+ Projects 

Completed since 

inception

Over ₹500 Cr+ 

Worth Of 

Infrastructure 

Executed

14 Ongoing Projects

(₹308 Cr)

Executed Projects 

Range: 12.5 MLD
to 50 MLD

End-to-End EPC

+ O&M Under 

One Roof

2 Sewage 

Treatment Plants

ISO 9001, 14001,

45001 Certified EPC 

Company

39+ In House Team 

For Execution

FY25(₹ In Lakhs)

Revenue: 9,365.04

EBITDA: 1,976.19

PAT: 913.91

FY25 (In %)
ROE: 21.05

ROCE: 11.48

• The Company is an ISO 9001:2015, ISO 45001:2018 and ISO 14001:2015 certified engineering, procurement and construction (“EPC”) company.

• Engaged in the business of providing water resource management solutions which includes the Water Supply Scheme (“WSS”) with underground and overhead 

tank, Under Ground Sewerage System (“UGSS”), Sewage Treatment Plants (“STP”) and Water Treatment Plants (“WTP”) primarily for government authorities/bodies.

• It also offers operation and maintenance services for the STP projects as a part of the EPC contract.

5Private & Confidential – For discussion only INot for circulation

https://www.flaticon.com/free-icon/infrastructure_9147970
https://www.flaticon.com/free-icon/infrastructure_9147970


BUS INESS VERT ICALS

WATER STORAGE & SUPPLY

• Designs and construct large underground and overhead water tanks for storage and supply of

potable/drinking water along with pump house, laying the pipeline from the water tank and

achieving house service connections including electromechanical works.

UNDERGROUND SEWAGE SYSTEMS

• Sewage is drawn through the house service connection, laying the sewage pipeline connected to machine holes

(pre-cast or cast-in-situ), collection wells and pump house including other civil structures, electromechanical

equipments and instrumentation.

WATER TREATMENT PLANTS

• Designs engineers, builds and commissions water treatment plant of varying capacities for treatment of river or lake water

• Includes construction of raw water pumping station, inlet chamber, screen chamber, clariflocculator, filter press, rapid gravity

sand filter beds, chlorinator and other civil structures, electromechanical equipment and instrumentation.

SEWAGE TREATMENT PLANTS

• Designs, engineers, builds, commissions and operates sewage treatment plant of varying capacities

• It includes construction of inlet chamber, screen and grit chamber, primary clarifier, sequential batch reactor

(“SBR”) basin, chlorine contact tank, sludge thickener, digestor, bio-gas tank and other civil structures,

electromechanical equipments and instrumentation.

OPERATION & MAINTENANCE

• Operation & Maintenance service is generally embedded in the contracts. O&M services typically

encompass operation, routine maintenance, and the supply of consumables and spare parts,

ensuring a steady stream of recurring revenue.

6Private & Confidential – For discussion only INot for circulation



R EV ENUE BREAK -UP

Particulars Half Year 2025-26 FY 2024-25

Amount % of Total Income Amount % of Total Income

Water Supply Scheme Scheme 2,506.37 49.48% 5,957.41 63.61 %

Under Ground Sewerage System 1,889.35 37.30% 2,439.44 26.04 %

Sewage Treatment Plant 604.36 11.93% 276.30 2.95 %

Water Treatment Plant - - - -

Other Services 65.30 1.29% 691.88 7.39%

7Private & Confidential – For discussion only INot for circulation



WSS - COMP L E T ED PRO J E C T S

Description of Project
Total Contract 

Value
(₹ in lakhs)

Location
Year of 

Completion

Water Supply Schemes

Providing water supply scheme to

Pallavaram Municipality - Package I
4,445.00

Pallavaram,

Chennai
2021

Providing Water Supply Scheme at 
Tiruchengode Municipality, Namakkal 
District

2474.88
Tiruchengode

, Namakkal
2017

Providing water supply scheme to 
Pallavaram Municipality - Package III

1,785.00
Pallavaram, 

Chennai
2021

Providing Water Supply Scheme at 
Komarapalayam Municipality, Namakkal 
District

1,490.71
Komarapalayam, 

Namakkal
2017

Providing Comprehensive Water Supply 
Scheme to Maduravoyal

1,415.39 Chennai 2012

Providing Water Supply Scheme at
Rasipuram Municipality, Namakkal District 1,334.22

Rasipuram,
Namakkal 2017

8Private & Confidential – For discussion only INot for circulation



OTHER COMP L E T ED PRO J E C T S

Description of Project
Total Contract 

Value
(₹ in lakhs)

Location
Year of 

Completion

Design, Engineering, Build and

Commissioning of 50 MLD STP in

Nesapakkam with SBR technology with

power generation from biogas including

Operation and maintenance for ten years at

Nesapakkam, Chennai

8,513.00 Nesapakkam, 2023

Civil works for 54 MLD STP at Perungudi
1,076.72

Perungudi,

Chennai
2006

Sewage collection system, Pumping station at

Chandra Prabu Colony and Pumping main for

Madhavaram UGSS 761.98 Chennai 2012

Design, Build and Operate of 45 MLD

capacity TTRO plant at Kodungaiyur including 

supply and laying of DI Transmission mains

for Manali areas,

Chennai
6,695.00 Chennai 2022

GPrivate & Confidential – For discussion only INot for circulation



Milestones

• Crossed turnover of

₹50 Crores

2013

Bagged major water 

supply scheme order 

amounting to ₹57.50 

lakhs for Pallavaram 

municipal area.

2005

• Incorporation of 

Company as Sattva 

Engineering 

Construction Private 

Limited

2016 2020

• Bagged its first order 

for 50 MLD capacity 

sewerage treatment 

plant for the value of

₹108 Crores on design, 

build, operate and 

transfer basis along 

with O&M for 10 years

2009

• Bagged first major project 

which includes civil, 

mechanical and electrical 

works including pumping 

system and pipelines for.

• Construction and handing 

over of additional school 

building Chennai

2018

• Bagged major water 

supply scheme order 

for ₹104 Crores for 

Mathur, 

Madipakkam, 

Uthandi, 

Jalladampettiah area.

2014

• Construction and 

handing over of 

factory building for 

private sector client

2024

• Converted from a 

private limited 

company to a 

public limited 

company

10Private & Confidential – For discussion only INot for circulation



BOARD OF D IRECTORS

S Seshadri,

WTD

• Diploma in 

Engineering

Civil

• Has an experience of

over three and half

decades and contributes

immensely to the areas

for Civil Engineering and

Infrastructure.

• Was running a

proprietorship firm by

name “Ssri Satva

Constructions” from July

1988 to December 2005,

with 

since

handling various EPC 

projects.

• Associated 

Company 

December 2005.

R Sekar, 

WTD

G Sujatha, 

WTD & CFO

Sankar V, 

Ind. Director

Krishnamachari D, 

Ind. Director

Venkatachalam S, 

Ind. Director

• Diploma in

Engineering

Civil

• Has an experience of

over three and half

decades and contributes

immensely to the waste-

water Engineering,

Infrastructure &

Procurement etc.

• Was associated with

Pioneer Building
Private

a work

Syndicate 

Limited as 

supervisor

• Was also associated with

“Ssri Satva Constructions”

from January 1997 to

December 2005.

• Associated 

Company 

December 2005.

with

since

• Bachelor of Commerce

• Has around three 

decades of experience

in the varied areas of

administration, accounts,

banking and finance.

• Was formerly associated

with Elnet Technologies

Limited

associated

Satva

• Has been 

with Ssri 

Constructions from

January 1997 to

December 2005.

• Associated 

Company 

December 2005.

with

since

• Fellow member of the

Institute of Chartered

Accountants of India.

• Has a vast experience in

Finance and budgeting

of over four decades.

• Has been associated with

corporates like Ashok

Leyland Limited and SSI

Technologies

• Associated 

Company 

November 2024.

with 

since

• Bachelor of Science ,

Master of Engineering

• Has over 36 years of

professional experience

in manufacturing

operations, project

andmanagement,

quality.

• Has held leadership roles

at Sundaram Industries

Limited, Butterfly

Gandhimathi Appliances

Limited, C-Kam Steel

Wire Solutions Private

Limited etc.

• Associated with

Company since February

2025.

• Bachelor of Technology, 

Post Graduate Diploma 

in Management.

• Has over three decades

of experience in

managing operations of

companies.

• Held leadership roles at

Batliboi enXco Private

Limited, RRB Energy

Limited, Sintex Industries

Limited etc.

• Associated with

Company since February

2025.

11Private & Confidential – For discussion only INot for circulation



KMPs & SMPs

Laxmikanth T. 

CS

• Bachelor of Commerce 

degree, CA Intermediate,

Associate member of the

Institute of Company

Secretaries of India,

• Has over three years of

experience in the field of